User Guide SHANGRI-LA

________
e S
--------

=
-
——

L

-
= o T '
—_— R i
—_ - [
— L —
R
L
L
-

Luther Kids' House Bed
Frame

SLTHRKBDSNA


https://manuals.plus/m/7edfcb2c886d1f0ed3e9c4b4354adfb2d8feb856411fa330daf09acffb31bdff




Components

10

--_-_-_-_-.' H
E e !%
1 I:!

2y

N o o0 b W N =

Front Left Upright
Rear Left Upright
Front Right Upright
Rear Right Upright
End Board (x2)
Front Left Roof
Front Right Roof

Rear Roof (x2)
Roof Slats (x3)
Rear Rail
Lower panel
Front Rail

Bed Slats (x13)



|, % |

B Cam Connector

A M6x90 Screw (x8) C M6x70 Screw (x16)

(x24)
D Dowels (x30) E @6x90 Screw (x6) F @6x80 Screw (x4)
& P
G Allen Key H @4x30 Scew (x26)

Tools Required

= 2~ \

Phillips Head Screwdriver Flat Blade Screwdriver Hammer



Assembly

1. Attach Dowels (D) to the following parts: (9, 10, 11 & 5) in the positions shown below.

D Dowel (x24)




2. Attach the Front Left Upright (1) and Rear Left Upright (2) to one of the End Boards
(5) using x4 M6x90 Screws (A) and x4 Cam Connectors (B).

—

A M6x90 B Cam
Screw (x4) Connector (x4)




3. Attach the Front Right Upright (3) and Rear Right Upright (4) to one of the End Boards
(5) using x4 M6x90 Screws (A) and x4 Cam Connectors (B).

—

A M6x90 B Cam
Screw (x4) Connector (x4)

e
L)
4
A 3
‘l"."\-. 1= H
e
A .‘l“"'\-._ 19
ol g .
5 |a .
o e
T A
..: =



4. Attach the 2 upright assemblies to the Lower Panel (11) and Rear Rail (10) using x10
M6x70 Screws (C) and x10 Cam Connectors (B).

C M6x70 B Cam
Screw (x10) Connector (x10)

lio
o

io




5. Attach the Front Left Roof (6) to one the Rear Roof (8) using a Dowel (D) and @6x90
Screw (E).

6. Attach the Front Right Roof (7) to one the Rear Roof (8) using a Dowel (D) and @6x90
Screw (E).

- '
A AL TV R LY

E @6x90 Screw (x2)




7. Attach the x2 roof assemblies to the bed frame using x4 Dowels (D) and x4 @6x90
Screws (E).

- '
A AL TV R LY

E @6x90 Screw (x4)




8. Attach the x3 Roof Slats (9) to the bed frame using x6 M6x70 Screws (C) and x10 Cam
Connectors (B).

i

C M6x70 B Cam
Screw (x6) Connector (x6)




9. Attach the Front Rail (12) to the bed frame using x4 @6x80 Screws (F).

-
I LN T L LR TR LR LY LY Ly

F @6x80 Screw (x4)




10. Attach the x13 Bed Slats to the bed frame using x26 @4x30 Screws (H).

[P

H @4x30 Screws (x26)




Notes







Need more information?

We hope that this user guide has given you the
assistance needed for a simple set-up.

For the most up-to-date guide for your product, as well
as any additional assistance you may require, head
online to help.Kogan.com.

kdgan

Lom



